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NOTES FOR USING THIS PARTS REFERENCE LIST

1. In the case of ordering parts, it needs mentioning the following items:
(1) Code

(2)Q'ty
(3) Description

Note: No orders without Parts Code or Tool No. can be accepted.

[Example]
@ ) ©)

REF.NO. CODE QTY DESCRIPTION REMARKS

2. Parts change will be informed by the technical information.

COUNTRIES







To replace those marked with an asterisk(*), you need the special adjustment
jig set. If your service center has no special adjustment jig set, you cannot
handle those parts as spare parts.

RefNo CODE QTY DESCRIPTION REMARKS
1 MAIN FRAME ATTACHMENT
2 SCANNER FRAME ATTACHMENT
3 087311016 | 2 | TAPTITE, CUP B M3X10
4 uu1016001 [ 1 | TOP COVER
5 Uu1022001 [ 1 | TOP COVER SPRING
*6 087411216 | 3 | TAPTITE, CUP B M4X12
7 UuU1122001 | 1 | BIN, WHITE(1138)
8 UuU1197001 | 1 | LOWER COVER, WHITE(1138)
9 uu1198001 | 2 | UPPER INK ABSORBER
10 uu1380001 [ 2 | LOWER INK ABSORBER
*11 uu1448001 [ 1 | INK ABSORBERS PACK
12 Uu1199001 | 2 | LOWER FLUSHING FOAM
13 uu1200001 | 1 | LOWER FLUSHING FOAM
*14 uu1449001 [ 1 | FLUSHING FORMS PACK
15 UU1311001 [ 1 | PROTECTION FILM
16 UuU1201001 [ 1 | BIN COVER SENSOR ACTUATOR
17 Uu1202001 [ 1 | RESISTORATION SENSOR ACTUATOR
18 Uu1203001 [ 1 | PAPER WIDTH SENSOR ACTUATOR
19 uu1204001 [ 1 | PAPER EJECTION SENSOR ACTUATOR
20 Uu1205001 [ 1 [ COVER SENSOR ACTUATOR 1
21 UH3245001 [ 1 | SPRING
22 Uu1206001 [ 1 [ COVER SENSOR ACTUATOR 2
23 Uu1209001 [ 1 | BOTTOM PLATE
24 UuU1210001 [ 1 | GROUNDING PLATE
25 000300606 | 1 | SCREW, BIND M3X6
26 UL5600001 | 4 | RUBBER FOOT
27 uu1466001 | 1 | SHIELD PLATEB
28 087320616 | 1 | TAPTITE, CUP S M3X6
29 087320616 | 2 | TAPTITE, CUP S M3X6
30 Uu1306001 [ 1 [ SPONGEB
31 uu1468001 [ 1 | NCU SHIELD FILM
32 UG5543001 | 1 | VIDEO PCB ASSY
33 uu1213001 ( 1 | VIDEO FILM
34 UG3732001 | 1 | BATTERY ASSY FOR MFC7160C
35 087320616 | 5 | TAPTITE, CUP S M3X6
36 UF6559001 | 1 | SCREW, PAN (WASHER) M4X8DB
37 002300615 | 2 | SCREW, PAN M3X6
38 087320616 | 3 | TAPTITE, CUP S M3X6
39 087311016 | 5 | TAPTITE, CUP B M3X10
40 UuU1218001 | 1 | INNER COVERL, WHITE(1138)
41 UuU1219001 | 1 | INNER COVER R, WHITE(1138)
42 Uu1220001 | 1 | COVERL, WHITE(1138)
43 0A5400806 [ 1 | SCREW, PAN (S/P WASHER) M4X8
44 Uu1221001 [ 1 | HANDSET HOLDER ASSY
45 087311016 | 2 | TAPTITE, CUP B M3X10
46 Uu1224001 | 1 | COVER R, WHITE(1138)
47 0A5400806 [ 1 | SCREW, PAN (S/P WASHER) M4X8
48 UG5559001 | 1 | SPEAKER
49 uu1225001 [ 2 | TAPTITE, CUP B M4X10
50 UuU1226001 | 1 | SPACER R, WHITE(1138)
51 Uu1227001 | 1 | SPACER L, WHITE(1138)
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To replace those marked with an asterisk(*), you need the special adjustment
jig set. If your service center has no special adjustment jig set, you cannot
handle those parts as spare parts.

RefNo CODE QTY DESCRIPTION REMARKS
52 UuU1411001 [ 1 | FRONT COVER ASSY
53 087411216 | 2 | TAPTITE, CUP B M4X12
54 UuU1229001 | 1 | ROM COVER, WHITE(1138)
55 UuU1230001 | 1 | REAR COVER, WHITE(1138)
56 087411216 | 2 | TAPTITE, CUP B M4X12
57 UuU1195001 [ 1 | PURGE GEAR 3
58 UuU1291001 [ 1 | SPRING, COMPRESSION
59 uUD6190001 [ 1 | SPACER
60 087311015 | 2 | TAPTITE, CUP B M3X10
61 Uu1236001 [ 1 | PAPER THK INSTRUCTION LABEL
62 uu1460001 [ 1 | TRAY CAUTION LABEL
63 uu1240001 [ 1 | COLOR MARK
64 Uu1293001 [ 1 | MYLAR LABEL 1, MFC7150C FOR US
64 uu1302001 ( 1 | MYLAR LABEL 1, MFC7160C FOR US
64 UuU1395001 [ 1 | MYLAR LABEL 1, MFC7150C FOR CAN
64 uu1405001 [ 1 | MYLAR LABEL 1, MFC7160C FOR CAN
65 uu1294001 ( 1 | MYLAR LABEL 2, MFC7150C FOR US
65 Uu1303001 [ 1 | MYLAR LABEL 2, MFC7160C FOR US
65 Uu1396001 [ 1 | MYLAR LABEL 2, MFC7150C FOR CAN
65 uu1406001 [ 1 | MYLAR LABEL 2, MFC7160C FOR CAN
66 UF9210001 | 1 | VIDEO MYLAR LABEL FOR US
66 UF9269001 | 1 | VIDEO MYLAR LABEL FOR CAN
67 uu1480001 | 1 | CONTROL PANEL ASSY, WHITE(1138) FOR MFC7150C
67 UU1261001 | 1 | CONTROL PANEL ASSY, WHITE(1138) FOR MFC7160C
67-1 UU7003001 | 1 | CONTROL PANEL COVER, WHITE(1138)
67-2 UF4393003 | 1 | KEY, TEL, WHITE(1138)
67-3 Uu7099001 | 1 | KEY, VOLUME, WHITE(1138)
67-4 UF4576003 | 1 | KEY, SHIFT, WHITE(1138)
67-5 UF8176003 | 3 | KEY, ONE TOUCH, WHITE(1138)
67-6 UF8173002 | 1 | KEY, STOP, ORANGE(3172)
67-7 UF8172004 | 1 | KEY, START, BLUE(6238)
67-8 Uu7100001 | 1 | KEY, COPY AREA, WHITE(1138)
67-9 UF9118001 | 3 | KEY, FUNCTION 1, WHITE(1138)
67-10 | UF5581005 | 1 | KEY, FUNCTION 2, WHITE(1138)
67-11 | UG4519001| 1 | PANEL PCB ASSY FOR MFC7150C
67-11 | UG5547001| 1 | PANEL PCB ASSY FOR MFC7160C
67-12 | UG4552000| 1 | LCD
67-13 | UG4553001| 1 | FPCKEY
67-14 | UG5575001| 1 | MICROPHONE FOR MFC7160C
67-15 | UU7004001 | 1 | PANEL REAR COVER
67-16 | UU7101001 | 1 | DOCUMENT PRESSURE BAR ASSY
67-17 | UU7147001 | 1 | DOCUMENT PRESSURE BAR SPRING
67-18 | UU7104001 | 1 | SEPARATION RUBBER
67-19 | UU7105001 | 1 | SPRING PLATE B
67-20 | UU7106001 | 1 | SPRING PLATE A
67-21 | UF6116001 | 1 | TAPTITE, PAN B M3X6
67-22 | UU7107001 | 1 | DOCUMENT FRONT SENSOR ACTUATOR
67-23 | UU7108001 | 1 | DOCUMENT REAR SENSOR ACTUATOR
67-24 | UU7109001 | 1 | ANTISTATIC BRUSH
67-25 | UF7187001 | 1 | GEAR SHIELD FILM
67-26 | UU7285001 | 1 | ANTIVIBRATION RUBBER
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To replace those marked with an asterisk(*), you need the special adjustment
jig set. If your service center has no special adjustment jig set, you cannot
handle those parts as spare parts.

RefNo CODE |QTY DESCRIPTION REMARKS
67-27 | UU1477001 | 1 | CIS SHIELD FILM 1
67-28 | 087310815 | 2 | TAPTITE, CUP B M3X8
68 | UU7110001 | 1 | KEY, COPY, WHITE(1138)
69 | UU7110003 | 1 | KEY, COPY, GREEN(5180)
70 | UU7111001 | 3 | KEY, MC, WHITE(1138) FOR MFC7160C
71 | UU1245001 | 1 | PANEL SHEET FOR MFC7150C
71 | UU1263001| 1 | PANEL SHEET FOR MFC7160C
72 | UU7139001 | 1 | ADDRESS LABEL, WHITE(1138)
73 | UG5561001| 1 | PANEL-MAIN HARNESS FOR MFC7150C
73 | UG5562001| 1 | PANEL-MAIN HARNESS FOR MFC7160C
74 | UG5501001| 1 | MAIN PCB ASSY FOR MFC7150C
74 | UG5525001| 1 | MAIN PCB ASSY FOR MFC7160C
75 | UG5546001| 1 | NCU PCB ASSY
76 | UG5511000| 1 | EXTENTION CONNECTOR, 12P
77 | UU1494001 | 1 | POWER SUPPLY ASSY, 120V
77-1 NOT USED
77-2 NOT USED
78 | UF6857003 | 1 | HANDSET, WHITE(1138)
79 | UG1570001| 1 | TELEPHONE LINE CORD FOR US
79 | UG3565001| 1 | TELEPHONE LINE CORD FOR CAN
80 | UG4558001| 1 | I/F CABLE ASSY
81 | UF7204009 | 1 | HANDSET CURLED CORD ASSY, WHITE(1255)
82 | UU1248001| 1 | DOCUMENT EJECTION TRAY ASSY
83 | UU1289001| 1 | PAPER TRAY
84 | UU1481001| 1 | DUST COVER 1BY2 ASSY
85 | UU1309001 | 2 | TRAY EXTENSION BY2

(86) | UF0443001 | 1 | PROTECTION PAPER

(87) | UD6230001| 1 | STARTER COATED PAPER ASSY

(88) | UU1250001| 1 | CD-ROM ASSY

(89) | UU1308001| 1 | OWNER'S MANUAL ASSY, MFC7150C/7160C FOR US
(INCLUDING OPERATIONS MANUAL(REF.NO.(81-1)), TEST
SHEET, REORDER FORM, WARRANTY CARD, DEALER LIST,
COLOR ADJUSTMENT GUIDE(ENGLISH)(REF.NO.(81-2)),
REMOTE CONTROL GUIDE(ENGLISH)(REF.NO.(81-3)),
BACK SYSTEM SHEET, LICENSE GUIDE,

TRAY EXTENSION(REF.NO.85))

(81) | UU1398001| 1 | OWNER'S MANUAL ASSY, MFC7150C FOR CAN
(INCLUDING OPERATIONS MANUAL FOR CAN(ENGLISH)/
(FRENCH)(REF.NO.(81-1)), REORDER FORM FOR CAN,
WARRANTY CARD FOR CAN, TECH ASSIST PAGE, COLOR
ADJUSTMENT GUIDE(ENGLISH)/(FRENCH)(REF.NO.(81-2),
REMOTE CONTROL GUIDE(ENGLISH)/(FRENCH)(REF.NO.(81-3),
LICENSE GUIDE FOR CAN, PANEL SHEET FOR MFC7150C
(FRENCH), TRAY EXTENSION(REF.NO.85))

(81) | UU1410001| 1 | OWNER'S MANUAL ASSY, MFC7160C FOR CAN

(INCLUDING OPERATIONS MANUAL FOR CAN(ENGLISH)/
(FRENCH)(REF.NO.(81-1)), REORDER FORM FOR CAN,
WARRANTY CARD FOR CAN, TECH ASSIST PAGE, COLOR
ADJUSTMENT GUIDE(ENGLISH)/(FRENCH)(REF.NO.(81-2),
REMOTE CONTROL GUIDE(ENGLISH)/(FRENCH)(REF.NO.(81-3),
LICENSE GUIDE FOR CAN, PANEL SHEET FOR MFC7160C
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To replace those marked with an asterisk(*), you need the special adjustment
jig set. If your service center has no special adjustment jig set, you cannot
handle those parts as spare parts.

RefNo CODE |QTY DESCRIPTION REMARKS
(FRENCH), TRAY EXTENSION(REF.NO.85))
(89-1) | UU1298001 | 1 | OPERATIONS MANUAL, MFC7150C/7160C FOR US
(89-1) | UU1401001 | 1 | OPERATIONS MANUAL, MFC7150C/7160C FOR CAN(ENGLISH)
(89-1) | UU1402001 | 1 | OPERATIONS MANUAL, MFC7150C/7160C FOR CAN(FRENCH)
(89-2) | UU1300001 | 1 | COLOR ADJUSTMENT GUIDE, MFC7150C/7160C(ENGLISH)
(89-2) | UU1403001 | 1 | COLOR ADJUSTMENT GUIDE, MFC7150C/7160C
FOR CAN(FRENCH)
(89-3) | UU1301001 | 1 | REMOTE CONTROL GUIDE, MFC7150C/7160C(ENGLISH)
(89-3) | UU1404001 | 1 | REMOTE CONTROL GUIDE, MFC7150C/7160C
FOR CAN (FRENCH)

(90) | UE1948001 | 1 | CARTON, BROTHER MFC7150C FOR US

(90) | UE1952001 | 1 | CARTON, BROTHER MFC7160C FOR US

(90) | UE1949001 | 1 | CARTON, BROTHER MFC7150C FOR CAN

(90) | UE1953001 | 1 | CARTON, BROTHER MFC7160C FOR CAN

(91) | UE1956001 | 1 | BODY STYROFORM ASSY XA-2

(92) | UE2108001| 1 | SHEET, 200X300

(93) | UE3031001| 1 | BAG, 800X900H

(94) | UE1959001 | 1 | PAD FOR MANUAL

(95) | UE1960001 | 1 | PAD FOR ACCESSORY

(96) | UE3030001 | 2 | SPACER

(97) | UuU1254001| 1 | POP, MFC7150C

(97) | UU1255001| 1 | POP, MFC7150C FOR CAN

(98) | UE3042001 | 1 | SHEET, 130X550

(99) | UF9258001 | 1 | CONTRAST CHECK CHART CTC-001

(100) | zA0310001 | 1 | HEAD CLEANER STICK ASSY

(101) | zA0304001 | 1 | INITIAL LIQUID ASSY

(102) | zA0509001 | 1 | GLYCEROL CLEANING FLUID 02 (INCLUDING 4 CARTRIDGES)
(103) | UU1475001 | 1 | FOAM EMPTY CARTRIDGE

(104) | UU1474001 | 1 | EMPTY CARTRIDGE

(105) | ZA0492001 | 1 | BLACK CARTRIDGES (INCLUDING 100PCS)

(106) | zA0495001 | 1 | CYAN CARTRIDGES (INCLUDING 100PCS)

(107) | zA0498001 | 1 | MAGENTA CARTRIDGES (INCLUDING 100PCS)

(108) | zA0501001 | 1 | YELLOW CARTRIDGES (INCLUDING 100PCS)

(109) | zA0504001 | 1 | PRINT HEADS HD002 (INCLUDING 10PCS)
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To replace those marked with an asterisk(*), you need the special adjustment
jig set. If your service center has no special adjustment jig set, you cannot
handle those parts as spare parts.

1.MAIN FRAME ATTACHMENT

REF.NO. CODE QTY DESCRIPTION REMARKS
*1 uu1493001 [ 1 | MAIN FRAME ASSY
1-1 uu1042001 [ 1 | CARRIAGE MOTOR
1-2 0A5300605 [ 2 | SCREW, PAN (S/P WASHER) M3X6
*1-3 uu1047001 | 1 | PAPER EJECTION ROLLER
1-4 uu1049001 [ 1 | PAPER EJECTION ROLLER GEAR
*1-5 uu1290001 [ 1 | BUSHING
1-6 0A5260805 [ 1 | SCREW, PAN (S/P WASHER) M2.6X8
1-7 Uu1050001 [ 1 | PAPER EJECTION IDLE GEAR
*1-8 Uu1056001 [ 1 | CARRIAGE ASSY
1-9 UU1313001 | 1 | INKCOLOR LABEL
*1-10 | UU1077001 [ 1 | CARRIAGE RAIL
*1-11 | UU1078001 [ 1 | ECCENTRIC BEARING L
*1-12 | UU1079001 [ 1 | ECCENTRIC BEARING R
1-13 Uu1080001 [ 1 | RAIL PRESSURE SPRING
1-14 0A5300805 [ 2 | SCREW, PAN (S/P WASHER) M3X8
1-15 Uu1081001 | 1 | IDLE PULLEY HOLDER
1-16 uUD6023000 [ 1 | IDLE PULLEY
1-17 uUD6025001 [ 1 | IDLE PULLEY SHAFT
1-18 Uu1082001 [ 1 | TENSION SPRING
1-19 uUD6014001 [ 1 | ENCODER STRIP
1-20 uUD6012001 [ 1 [ ENCODER STRIP SPRING
1-21 uu1088001 | 1 | FFC HOLDER
1-22 uu1286001 [ 1 | IDLE PULLEY STOPPER
1-23 0A5300805 [ 1 | SCREW, PAN (S/P WASHER) M3X8
1-24 | UU1107001 | 1 | ANTISTATIC BRUSH
1-25 uu1476001 [ 2 | BEARING LOCK
1-26 | UG5569000 | 1 | UPPER FLAT CORE
1-27 uu1459001 [ 1 | CORE SUPPORT
1-28 uu1238001 [ 1 | CAUTION LABEL
*2 uu1089001 [ 1 | PAPER FEED ROLLER ASSY
3 048080345 | 2 | RETAINING RING, E8
4 Uu1094001 | 1 | PAPER FEED ROLLER GEAR L
5 uu1428001 [ 1 | IDLE GEAR 720
6 Uu1096001 [ 1 | GEAR FRAME ASSY
7 UuU1105001 [ 1 | PAPER FEED IDLE GEAR
8 uu1275001 [ 1 | PF ARM ASSY
9 087311016 | 2 | TAPTITE, CUP B M3X10
10 uu1092001 [ 1 | SPACER
11 Uu1108001 [ 1 | STAR WHEEL HOLDER ASSY
12 UU1111001 | 3 | PAPER PRESSURE HOLDER ASSY
13 UU1115001 | 5 | PRESSURE HOLDER SPRING
14 UU1116001 [ 1 | PLATEN
15 UU1117001 | 1 | PLATEN FRAME
16 087320616 | 1 | TAPTITE, CUP S M3X6
17 UuU1119001 | 1 | PURGE LEVER COVER
18 UuU1120001 | 1 | GEAR COVER
19 087320616 | 1 | TAPTITE, CUP S M3X6
20 Uu1381001 [ 1 | SPONGE A
21 UU1315001 [ 1 | FLUSHING SUPPORT PLATE
22 uu1418001 [ 1 | PAPER PRESSURE HOLDER L
23 uu1419001 | 1 | PAPER PRESSURE HOLDER R
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To replace those marked with an asterisk(*), you need the special adjustment
jig set. If your service center has no special adjustment jig set, you cannot
handle those parts as spare parts.

1.MAIN FRAME ATTACHMENT

REF.NO. CODE QTY DESCRIPTION REMARKS
24 uu1452001 [ 1 | PAPER FEED MOTOR ASSY
25 uu1465001 [ 1 | MOTOR SHIELD
26 0A5300805 [ 2 | SCREW, PAN (S/P WASHER) M3X8
27 uu1446001 | 1 | PF TIMING BELT
28 uu1450001 [ 1 | TENSION PLATE ASSY
29 uu1444001 [ 1 | TENSION SPRING
30 048030345 | 1 | RETAINING RING, E3
31 048040345 | 1 | RETAINING RING, E4
32 0A5300805 [ 1 | SCREW, PAN (S/P WASHER) M3X8
*33 UuU1181001 [ 1 | PURGE UNIT ASSY
*34 0A5300605 [ 2 | SCREW, PAN (S/P WASHER) M3X6
35 UU1152001 [ 1 | GROUNDING PLATE
36 087320616 | 1 | TAPTITE, CUP S M3X6
37 UG5577000 | 1 | LOWER FLAT CORE
38 087411216 | 2 | TAPTITE, CUP B M4X12
39 087320616 | 2 | TAPTITE, CUP S M3X6
40 087411216 | 2 | TAPTITE, CUP B M4X12
41 087320616 | 1 | TAPTITE, CUP S M3X6
42 UuU1375001 [ 1 | COATING CLIP
43 087320616 | 1 | TAPTITE, CUP S M3X6
44 UuU1196001 [ 1 [ GROUNDING PLATE R
45 087411216 | 1 | TAPTITE, CUP B M4X12
46 087320616 | 2 | TAPTITE, CUP S M3X6
47 Uu1046001 [ 1 | COVER LOCK LEAF SPRING
48 0A5300605 [ 1 | SCREW, PAN (S/P WASHER) M3X6
49 UuU1217001 | 1 | FRAME COVER, WHITE(1138)
50 Uu1235001 [ 1 | INK REPLACE INSTRUCTION LABEL
51 ZA0424001 | 1 | HEAD FILTER SEALS (INCLUDING 10PCS)
52 ZA0423001 | 1 | HEAD NOZZLE SEALS (INCLUDING 10PCS)
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To replace those marked with an asterisk(*), you need the special adjustment
jig set. If your service center has no special adjustment jig set, you cannot
handle those parts as spare parts.

2.SCANNER FRAME ATTACHMENT

REF.NO. CODE QTY DESCRIPTION REMARKS
1 uu7002001 [ 1 [ SCANNER FRAME
2 uu7012001 [ 1 | CIS SIDE SPRING
3 Uu7013001 [ 2 [ CONTROL PANEL LOCK LEAF SPRING
4 087310815 | 2 | TAPTITE, CUP B M3X8
5 UF4369000 | 1 | PINCH ROLLER SHAFT
6 UF9009001 | 2 | PRESSURE ROLLER
7 Uu7032001 [ 2 | PRESSURE ROLLER LEAF SPRING
8 UF4369000 | 1 | PINCH ROLLER SHAFT
9 UL6244002 | 2 | PINCH ROLLER
10 UuU7033001 [ 1 | PINCH ROLLER LEAF SPRING
11 087310815 | 1 | TAPTITE, CUP B M3X8
12 uu7364001 (| 1 | ADF FILM
13 Uu7030001 [ 1 | SEPARATIONROLLER GEAR
14 UuU1013001 | 1 | GEAR 19/72
15 uu7026001 [ 1 | ARM ASSY
16 uu7024001 [ 1 [ SCANNER MOTOR
17 0A4300605 [ 1 | SCREW, PAN (S/P WASHER) M3X6
18 UG5551001 | 1 | SCANNER MOTOR HARNESS
19 UuU1021001 [ 1 | SCANNER GROUNDING LEAF SPRING
20 087320616 | 1 | TAPTITE, CUP S M3X6
21 Uu7031001 [ 1 | SPARATION ROLLER
22 087310815 | 2 | TAPTITE, CUP B M3X8
23 UG5552001 | 1 | CISUNIT, COLOR
24 uu1478001 [ 1 | CIS SHIELED FILM 2
25 uu7035001 [ 2 | CIS LEAF SPRING
26 uu7036001 [ 1 | CISFILM
27 UG5554001 | 1 | CIS HARNESS
28 uu7037001 [ 1 [ DOCUMENT FEED ROLLER
29 uu7039001 [ 1 | DOCUMENT FEED ROLLER GEAR
30 uu7284001 [ 1 | BEARING
31 uu7040001 [ 1 | DOCUMENT EJECTION ROLLER
32 UF7187001 | 1 | GEAR SHIELD FILM
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